Передние внутренние панели Model S 2016-2021
КупитьPART NUMBERНаименование деталиКол.
1 1453701-S0-A ASM, SVC SHOCK TOWER-FR LH MS PRE 2.0 - E-COAT W/FNRS

1

1 1453701-S0-B ASM, SVC SHOCK TOWER-FR LH MS POST 2.0 - E-COAT W/FNRS

1

1453702-S0-A ASM, SVC SHOCK TOWER-FR RH MS PRE 2.0 - E-COAT W/FNRS
2 1453702-S0-A ASM, SVC SHOCK TOWER-FR RH MS PRE 2.0 - E-COAT W/FNRS

1

2 1453702-S0-B ASM, SVC SHOCK TOWER-FR RH MS POST 2.0 - E-COAT W/FNRS

1

1477323-S0-B SHOTGUN UPPER, LEFT
3 1477323-S0-B SHOTGUN UPPER, LEFT

1

4 1477324-S0-B SHOTGUN UPPER, RIGHT

1

1003438-S0-A PNL-SHOTGUN OTR LH SVC
5 1003438-S0-A PNL-SHOTGUN OTR LH SVC

1

6006600-S0-B Полка переднего правого крыла
6 6006600-S0-B PNL - SHOTGUN OTR, RH SVC

1

7 6008113-S0-B EXTN - SHOCK TOWER FR LH SVC

1

6008069-S0-B EXTN - SHOCK TOWER FR RH SVC
8 6008069-S0-B EXTN - SHOCK TOWER FR RH SVC

1

9 1064610-00-D ASY, SHOCK TOWER BRACE, LH - LHD

1

10 1064611-00-B ASY, SHOCK TOWER BRACE, RH - LHD

1

11 1005582-00-A BLT HF M8-1.25x16[8.8]ZnAl

4

12 1066040-S0-E ASSY-CROSSMEMBER-SHOCK TOWER FR COMP - SERVICE

1

13 2007016 NUT RVT RND THN M6-1.00x3 ZnNi

11

14 2007223 NUT RVT RND THN M8-1.25x3.0 ZnNi

2

15 1134700-S0-C ASY- MEMBER RAIL FR LH AWD - SERVICE

1

15 1134700-S0-C ASY- MEMBER RAIL FR LH AWD - SERVICE

1

16 1022589-S0-G ASY-MEMBER RAIL FR RH AWD

1

16 1134701-S0-C ASY- MEMBER RAIL FR RH AWD - SERVICE

1

17 1022596-S0-L ADAPTOR-RAIL FR LH DM - SERVICE

1

18 1022597-S0-L ADAPTOR-RAIL FR RH DM - SERVICE

1

19 1054401-00-A BOLT HF M10x35 PC109 MAT

2

20 1023607-S0-B REINFORCED SHOCK TOWER LEFT DUAL MOTOR

1

1031520-S0-B EXTENSION - FR RAIL OTR LH
21 1031520-S0-B EXTENSION - FR RAIL OTR LH

1

1031519-S0-B EXTENSION - FR RAIL OTR RH
22 1031519-S0-B EXTENSION - FR RAIL OTR RH

1

23 1014378-00-A NUT PLATE, M14

2

24 1031673-00-C PLATE LWR - FR TORQUE BOX RH

1

24 1031674-00-F PLATE LWR - FR TORQUE BOX LH

1

1014110-S0-B REINF - FR RAIL OTR EXTN LH SVC
25 1014110-S0-B REINF - FR RAIL OTR EXTN LH SVC

1

1014111-S0-B REINF - FR RAIL OTR EXTN RH SVC
26 1014111-S0-B REINF - FR RAIL OTR EXTN RH SVC

1

1034558-S0-E MOTOR MOUNT FRONT RIGHT DUAL MOTOR
27 1034558-S0-E MOTOR MOUNT FRONT RIGHT DUAL MOTOR

1

28 1008722-00-A BOLT HF M8x30 PC109 ADH MAT

7

29 1045558-S0-A SHOCK TOWER REINFORCEMENT

1

30 1004379-00-B SCR,M5-0.8X16,R WSH,MPT,STL 8.8,ZN,PATCH

4

31 1031049-S0-F MOTOR MOUNT BRACKET, RIGHT REAR, WITH DUAL MOTOR

1

31 1489323-S0-E FRT MTR MOUNT RR RH ASSY MS - RAVEN

1

32 6009023-S0-A ASY-REINF-SHOCK TWR BRACE MTG - ECOATED

1

33 6008075-S0-C ASSY - COWL TOP, SVC - LHD

1

* 1003165-00-A RIVSTUD,FH,M6x25,STL,G1009

1

* 1003340-00-B BLT,HEX,FLG,M8-1.25x20x24[8.8]-09

2

* 1008722-01-A BOLT,M8-1.25x30,FHCS,DIN6921,G10.9,ZF720

7

* 1014130-00-A STUD CL,M10x25,STL[109],ZNNI

1

* 1016260-00-A BLT,HEX,FLG,M8-1.25x20x24[8.8]-09

2

* 1021800-S0-B ASY - FR RAIL OTR EXTN RH SVC

1

* 1021801-S0-C ASY - FR RAIL OTR EXTN LH SVC

1

* 1028652-00-B Member - Shock Tower Brace, LH RHD

1

* 1028654-00-C Sub-Asy, Member-Shock Tower Brace,RH RHD

1

* 1483987-00-A SVC Arc Repair Plate RR

1

* 1483988-00-A SVC Arc Repair Plate FR

1

* 1483989-00-A SVC Tool Arc Repair Plate With Nut RH

1

* 1483990-00-A SVC Arc Repair Annular Cutter

1

* 1582173-00-A ALUMINUM SPACER (13 X 6 X 4) [mm]

1

* 2007131-00-A STUD WLD AL FLG M6-1.00x23.5

1